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; X ACER 4 Pt jth /48 B8 - H i /48 B 7 3 b 4L/ P 75 W/ 3%/ &/ 5 AS10ETE
» i 11. 1V 9000mAh 99Wh
i . Chinese
RIS
Name of Goods | s 5 | ACER Lithium ion (Rechargeabe) Battery pack ASIOETE 11.1V
. 9000mAh 99Wh
English
#4345 Consignor Bl P () FFRA )
4 %45 Manufacturer | BT (RO FRAH
wE k. B BB ETRBIEM NS
|nsepection Methods and UN “Recommendations on the TRANSPORT OF DANGEROQUSGOODS”
¥ Procedures
. . m. . AZBEKSE, TR
)= M kM
ﬁunﬁf‘&,—’—ﬁ AR black, yellow or white plastics cement shell, odorless
¥ Appearance & Odor
-F\I; 1. fEK RS (Hazards identification)
A %o
g‘ None.
P
R 2. Z23E B IATA DGRIFHFIZEIN (Suggestion according to IATA
T DGR)
Z Al E R RGP,
' The substance is not restricted to IATA DGR according to packing
N instruction 965 General Requirements and Section II.
F
O 4
R
M
? 2 3. A 3EHE R (Packaging requirements)
| \
0 Al 8 S A I
N The goods are packaged according to the packaging req . ordinary
goods. & @
WEHMH: 2010412 A17H Z 2010%E12H18H %ﬁﬂ@l#’iﬁ 1H
e T T S A A A b RN A RS . M A GR&%%MJ%, o
e The sample is a rechargeable lithium battery.The package is lal el&uth a lithi
= | 'battery handling label. The package is accompanied with a documeny that meet the p&%
. instruction of IATA DGR.
HiE
Comment
P LE- S S E2: ﬁm £
Approver: Checker: i A Appraiser: R 'v
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RETR B A& AR

Name of Test ltems

Test Result

TR BEARI
Altitude
simulation

(38.3 test 1)

TREBR. T THA T TR KK TRE I T 3 i K F IR AT
B’J90%° ﬁ\??“ﬁ'*%)rﬂ’ﬂiﬁi

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.

R
- Thermal test
(38.3 test 2)

TRER K. Tl THAS. LA, THEUKEAK. TG TR EXTFRRZ A
190%. AL A IRHEEER.

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.

Ei2z]
Vibration
(38.3 test 3)

THRERR. TMEFE. THAR. TE. THEUEREK. WG 0T HBEX TR
[1990%. RIEFFEIRHEE K.

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard

i
Shock
(38.3 test 4)

THRERK, TilE. THR. TfE. THELEE K. TERE TR B ERTREZ T
1990%. RIEFFEIRHEESK.

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.

ShiEB%
External short
circuit
(38.3 test 5)

FEPBRHBh R TRAEL70°C, TfE. TR L& XIS . RIS irtEER.
The external temperature does not exceed 170°C, no disassembly, no rupture and no
fire within six hours of this test. The test result conforms to the requirements of

standard.

R

Impact
__(38..3_test_6)

MR MhARIREL70C, Tk, BAINE. R EIFHEER.
The external temperature does not exceed 170°C, no disassembly, no fire within six
hours of this test. The test result conforms to the requirements of standard

Ul i::e
Overcharge
(38.3 test 7)

ZEPRREY TR I 8 N EARAFE K. RIS REER.
No disassembly, no fire within seven days of this test. The test result conforms to
the requirements of standard

Forced discharge
(38.3 test 8)

B |

Other

AL B T S 00 B SR A T SE A PR A R RS IR AN N R IR AR AP LABY LA %
The Sample of the battery or cell is packed in inner packagings that completely

enclose the battery or cell.The sample is packed in strong outer packing. The sample

is protected so as to prevent short circuits.

PR AR AR L. 2R BIE R, SR b AR, TR S 2 L N i B R A K
YRR B S, Akt R BB 10kg CBHE) .

The tested package is capable of withstanding a 1.2m drop test in any orientation

without damage to cells or batteries contained therein,without shifting of the

contents so as to allow battery to battery or cell to cell contact and without

release of contents. The package does not exceed 10kg gross mass.
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